g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 651 of 854
Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 16:36:258 May 29, 26812

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 652 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;35:08 May 29, 2012 Freq/Channel

ef 4 dBr Atten 14 dB ' PN Center Freq
i.lﬂ’r 4 dBm #Htten 14 dB 1E T
g | PASS LIMIT1

StartFreq
2.383590000 GHz

Stop Freq
2.38690000 GHz

1

I'ﬂ“'ﬂ”'"l’llﬂ Hﬂi ﬂ‘n'l.ﬂl#'—,l ;lLH*'hl'II"‘le'l"r-"""'h"“l‘ull r'l*""‘l'"ffﬂ'.r hhlhl;i,-u"lrl*ill.hllrw’ﬂ 'M o el p-fI|H.~r1‘|l'i"lp|hll|,-'”f}'llk* 1|IIM ‘ﬁjilllhh 1'!"“'“I'|‘Fl"

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

18 8 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
245617500 GHz

StartFreq
245567508 GHz

Stop Freq
245667500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;35:49 May 29, 2012 Freq/Channel

FE:n::j:.f 4 dBm #Qtten 14 4B e : Center Freq
| PASS LIMIT1

2.453485000 GHz

StartFreq
2.43435000 GHz

Stop Freq
2.48535000 GHz
LR B TR TN X0 e YR T 07 W T OR TP PN CF Step

100.080808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 16 3?‘ @9 May 29 2@12

H’r’rwn.lH 4B Band Pur —41.1¢

#BH 18 kHz

59,46 dBm
-41.17 dBm
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;37:35 May 29, 2012 Freq/Channel

Ref @ dB Atten 10 dB RO Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16;37:54 May 29, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

1

? !

b ol st bt T LMWy MY et P M L, C F S fe

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 16:38:16 May 29, 2012 Freq/Channel

Em #Htten 6 dB .I : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:38:34 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB ] C Center Freq

PASS LIMIT1

7.38450000 GHz

StartFreq
7.38400000 GHz

5 Stop Freq
'H"l"-,','J,‘I“m'-_,ll'l.fﬂlll"-.l ILI"-#JH“.'IILL'-_KJJ\' "'1#,#‘#1}. :-'r"'."‘.f'\‘ll'|'""I",-'I|F1\"‘pl".,l'q'f'||ur"|'l'r' J”'i‘l.'ﬁl'-h" o I"l"H'f" . Iﬁllvf"llr"‘*"‘l.l'-.r-.. ﬂlll e ?1, . ﬂ".’-“‘!‘l,r't'ﬂlh-r' 7. 3E5AARAE SHZ

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

G B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:39:16 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB ! o | CenterFreg

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:39:35 May 29, 2012 Freq/Channel

3 dBr #fitten 6 dB WS Center Freq

PASS LIMIT1

13.26056006 GHz

StartFreq
13.2600000 GHz

Stop Freq
1 13.2610008 GHz

st et Pt et b e MR A et et e e TP b CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:48:18 May 29, 2012 Freq/Channel
Mkrl 16.431 418 @ GHz
3dBm  #AttenbdB 0 -49.531 dBm Center Freq

PASS LIMIT1

16.4315606 GHz

StartFreq
16.4316008 GHz

Stop Freq
1 16.4320000 GHz

--ﬁH"q'fn"H,.l,.!'In\.ic"...11.n-1».fr.'nr-'._|.,_._.|J‘-.Li,_|'|f-.l\{ln_,ll'r".-.ﬂ.-,h‘-.,p'-.-.‘ '|"'r'f'|.-L"‘-1.'.a.Irn.-'\-J._.n‘p.1._."|_JuIﬁ'-._r|.|||.-..1._.'"n-p-.4_.'...1|'n,-.n."J-'iIu.‘p._.-,-1_.r"-.l.-.M.r1.1_.\J..'.\-|_."er-'-.ﬁ.l.u.1-.‘;|]'| C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

Center 16.431 588 @ GHz 3
EH 1 MHz #BW 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:48:57 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB 06.51: W Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 16:41:15 May 29, 2012 Freq/Channel

8 dBm #ftten 6 dB .I A6 - : 5;--.. CEﬂter Freq

PASS LIMITL 21.6240006 GHz

StartFreq
21.6235008 GHz

Stop Freq
1 21.6245000 GHz

.-p"1-.r-4"p.'r#""-'If'"'I-1'l..."1‘}-'l'|"h--".‘rI'J,,.;.-f.ﬂ,l,l‘frp-,l'r‘-quq'n” ‘|1'*‘--f'h-'.,u"r-.-.a-'.'r"'}-llu,l‘H-'-'r-"..J.'|.+'l'-‘r"rl'J4.\'r'-‘rn-?J'|'|.1.'1'i,H-.-'-||'rl-'h1-"'||'I,rﬂ.-.rl'\'u-'r.1'!,,:*.-'-'!*!;'&5'#&.4_:1_

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:41:42 May 29, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB Sy Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 16:42:080 May 29, 2012 Freq/Channel

& dBm #Atten 6 dB -' Center Freq

PASS LIMIT1

26.4980006 GHz

StartFreq
26.4975008 GHz

. Stop Freq

[FARPYPU U PO AT UL U I AU SRR IO OO WU . 55,60 Gz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:47:51 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

_ Freq Offset
<lf 0.00000600 Hz

. -r‘l'lllwlr‘.ﬁw bttt II'I || T
! llni N l” brl "1|il1 gt l-.."l#r.-.‘l"' A In+l M WIII‘“UJ I"‘I""f‘!“"’t‘h"’“l" #ﬁ"‘”l"ﬂlhﬂﬂ 'Jl! ) ‘h’.l f‘]’!‘ﬁ; J HLL i -Jql.-"lIIh|‘h"'H'fqrb';~'¢¢'-~.,r'-.‘1*- W S | g na I T rac k

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:48:33 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:49:01 May 28, 2012 Freq/Channel

#Htten 6 dB .I YN Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:49:25 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB _ Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:49:43 May 28, 2012 Freg/Channel
, 140 8 GHz

A AR Cren 10 AR IPYip=ml  Center Freq

dBm Atten 18 dB 7.545 dBm 5 28018000 Gha

PASS LIMIT1

StartFreq
2.27968000 GHz

Stop Freq
2.28063000 GHz

?J CF Step

~ Aﬂ'J.‘1#-|-',,|H.-.J'I-'1Il.l(J-_‘,v‘.,-..lI|f_._.‘-J‘!f"11.f.1_*Tl.‘r|"*rl-r'1I'-.-.llll.l'l-tl"l_r.}'l‘\lf-l_l'd-.'ﬂlﬁ -'-rr\-'-1""l-r|.-'!-1'l-.-"'-"'r'.l."'l1h-J1.-'-r'|"'|"*-.lu._r“.r.*'fjﬁ"l'\l‘ﬁ'l'l'l'"” ﬂ_.r'r,l'A‘|.'-'ﬂll“lh‘-'lll.r‘-'r-"'ﬁ' 1 ['-_'] ['-j o ['-_'] @ E] @ EI @ k H z
' Huta Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 15:51:58 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:58:35 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 20 dB " W CenterFreq

oo | PASS LIMITL

2.38672508 GHz

StartFreq
2.38622500 GHz

Stop Freq
2.38722500 GHz
1
CF Ste
_ il s "J'*'I‘n'r~’»1-'4."'-J‘l1-r‘“\.'4‘~""'“ﬁ'r’IJm'frI'r’*""fr*~1"“n*4*‘r-'14'-*r""f*"J.'|_:“M"M“I"P*Jr‘v'u"“f' 1606.600600 ng

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

5 BEE GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:58:54 May 28, 2012 Freq/Channel

Mkrl 2.456 4
: Center Freq
245625008 GHz

PAGS LMITL| |

StartFreq
245575008 GHz

Stop Freq
245675008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 677 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:51:13 May 28, 2012 Freq/Channel

- Aeren 20 dB " TSN Center Freq

PASS LIMIT1

2.453465000 GHz

StartFreq
2.43415008 GHz

Stop Freq
2.48515008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 2.484 650 @ GHz
BH 1 MHz #UEBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agﬂent 15 52 31 May 28 2@12

Hffwn-l” dB

1

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:52:55 May 28, 2012 Freq/Channel

Ref B dBin Atten 10 dB MYIPREn] | CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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&'& RF Test Report of AP6610DN-AGN-US

-w w
HUAWEI

FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 15:53:52 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

T

BW 1 MHz

Report No: SYBH(R)002032012EB-8

#UBH 1 MHz

Copyright 2000-2007 Agilent Technologies

pyright 2000-20087 Agilent Technologies

_..;_..*.I._.l’I-._.__r-_|._.'.J-.-.f-.-._..-4,..r2-'-'-|'1-'d'-"|.1!'--\"'d.-"H-c".'-'-—'-.-'-.l-l.+|.l'|-._.lu-'|.I-'-'h-'U-J.I-'ﬂ,r{-._-;\_.-m_..-._._.'u_# S

Sweep 1 ms

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
263000000 GHz

StartFreq
267950008 GHz

Stop Freq
263050000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 15:54:14 May 28, 2012 Freq/Channel

B #Atten 6 dB " _60.908 b (RSN

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:54:33 May 28, 2012 Freq/Channel

TR - S PO JI: Y Center Freq

PASS LIMIT1

7.14500006 GHz

StartFreq
7.14456008 GHz

Stop Freq

7.14550088 GHz
1

gttt it it ol il s bt st e s CF Ste p

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:55:09 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB RPN Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 15:55:28 May 28, 2012 Freq/Channel
Mkrl 14.349 A GHz
SdBn__ sAwen6dB  -49.609 dbm [[SUNCURENE

PASS LIMIT1

14.356006006 GHz

StartFreq
14.3495008 GHz

Stop Freq
. 14.3505008 GHz

" '||r-ﬁ"..'..-1'*f1"l.l.-..-'-r‘l;,“,"l.'."!ll.'-l-'lﬂ--l"-_ .l!‘-+.-‘-.'..l'."r-"ﬁ""f-n'-._r-"'r'rn"-' JJ-q""r"‘pJ"nll'r.ll'-.L-""'.IH'll.‘l" -+'H.,i'#.l'|-"i'||p‘l|"|-l'lr|,|r-'l.l'i;¥\-.|‘-' i, _.J.'1‘rl‘-"'.""1""""J"n""\-.ﬂllf“""'*q‘r.-'-.?' C F s t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:56:12 May 28, 2012 Freq/Channel

sdBn  AwenBdB  -49.176 dbn [ERENCINGAD

PASS LIMIT1

16.3565006 GHz

StartFreq
16.3560008 GHz

Stop Freq
1 16.8570008 GHz

T bbbt LA M L '1'i.-*‘-“Jl.-".-1'4"-a-'l"-x'-u+'lJ-.n.'-'-f'+.4"I“4~"1-f+""-"'!'f-'.-.l.-'-"-.l..-+-"-‘||p."|'~"4"*'w‘ e '"'“:'i"""“'"‘*"’""“'"""fr'.""' C F S t g

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@8 B GHz

#JBH 1 MHz Sweep 1 ms
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:56:50 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:57:09 May 28, 2012 Freq/Channel

TR - S TP JI:y | Center Freq

PASS LIMITL 21.66156006 GHz

StartFreq
21.6610008 GHz

Stop Freq
; 21.6620000 GHz

,l'ml' |..h'1'1-"ll'r"b'.'ﬁIL'J.-'l.-"lu'ﬁ?fﬁ"l|Il.hle'-""'f'l""'T'.‘Jr‘ﬂP'I'*l‘ I|‘|-ﬁ"L-'u"r".’*.iﬂ"*’l.‘"\ﬂ_l'l'f: 'lJ"l.-!"""l'ﬁ.hlI"1Ih"IIr\rn‘i.;l'|J’I-'l]'l-ll+'"'l’l"hl"ﬂl‘q“."l{l.fk']h'ﬂ'h.q 'I-'.'f\“'l-"l.f'-'I' Tl"‘lll,l-'l,l

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:57:35 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB . 5 . Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 15:57:54 May 28, 2012 Freq/Channel

sdBn _ efwen 6B -42169 dbn [NSUCIRIGE

PASS LIMIT1

26.4950000 GHz

StartFreq
26.4945008 GHz

1 Stop Freq

IJh_leﬁdf"*r““IIﬁ _,.H'l.}1,,l.-J.H..-..1-.'h,..l,..._r#.lfn,.r-\_pln,‘,h.#'lﬁ-*ff [ 4-"‘f'I|.l"'l'""h'-"'+i.h‘hL’*W#'F‘l"**"""r‘-’“" .."I.1.""r".'h'"-,fl"t".-i'r"ﬂ-,~'rtq'|.'*kn..'i *.n-p..lw'llj"'n, ) 2 B . 4 9 5 5 @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;18:28 May 28, 2012 Freq/Channel

3 dBm Atten 18 dB I: ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

A Freq Offset
? 3.66660068 Hz

by 4 I
= 1"\"#‘.’ I|'II h ,“q I, | Ii b 2 - n | i
[ |]l 1A ﬂpﬂ "y 4“" l|'1‘|||-.i_||,+h|| /i wl M| Ih" e 'Jlr ||Hr"qlr+~f|_| I#f " *-ll.r"hl." J1r 1'Pr""f"1'1llf' f i!b"r"'-'ﬁl'l.*i #h ey rT-"".'fF"H‘ |I|'|ul1',I S | g n al T rac k
!

On Off

BW Hz #\BH 918 Hz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 21:11:18 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;11:38 May 28, 2012 Freq/Channel

#fitten & dB " M Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;12:02 May 28, 2012 Freq/Channel

Ref © dBm Atten 10 dB ST P Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;12:20 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .. 45,3 . Bi j CenterFreq

PASS LIMIT1

2.29805000 GHz

StartFreq
2.29755008 GHz

Stop Freq
2.295558018 GHz
1

CF Step
100.080808 kHz
Auto Man

'.l-'1..-...;'r..,.*r'-1.J.,*.-.r-'..-,.._.r'1,.I.-.,.-'uj".-"p‘-._.J.J;,J.,Jﬂ-r‘r-.-.'.*_ *iJ.l'I4'u,l1...-h-'-n-.-.-.r-,,-'..I'Lq'nl"l.j..n.-'lfr-j'r'ﬁlmm f.?h.“..ulh.l“, ,'-l.-Ii‘..\TH.-...';..-'-'l.'Ilrc,t._..-,ln'I,|.l...',.l.r.,q,',1l'll.,l,‘-_1.,-'l,-.

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

3.14 dBm

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:14:27 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;13:11 May 28, 2012 Freq/Channel

Ref 10 dBn Atten 20 dB " WESRES  Center Freq

oo | PASS LIMITL

2.38965000 GHz

StartFreq
2.38915008 GHz

Stop Freq
2.398158608 GHz
S CF Step

' ~
] "r,,_,,,.,*-,'.J,\'1r!l'f1"‘*"""""""-"“- ST EENTY Y SIS W o i I,%J Jq'k""-*“'l‘._.-"l.-* I’I" W u'r1,|"~4".'|'\|.] [FRNTIN IR TN YA fll'“- 106 .BRGAGR kHz
"Hug A
uto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ BBa GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;13:30 May 28, 2012 Freq/Channel

y Center Freq
wan| 210585000 GHz

R TN SRR R LR WP

StartFreq
248535008 GHz

Stop Freq
248635008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;13:49 May 28, 2012 Freq/Channel

Ref 10 dBrm Atten 26 dB " WO Center Freq

oo | PASS LIMITL

2.495456000 GHz

StartFreq
2.49795008 GHz

Stop Freq
2.49895000 GHz

1 CF Step

Ta e Frinifpb bt oo O AV A A "u"'n'q'I.lri..|'I"|.c-'|"".||.rf'|.IJf~,-*J'l]+|"-iﬁ-‘.’n.-J"l.uM.h"P-.-.l-"{..l"-"'p1lPl""|'A'r‘n.Ih'fIJ'i-n.uhrH".—.-uﬁ.ll'-"-ﬁ'".'J-‘q“.- Hl B6.000000 lrf-'|H £
uto an

Freq Offset
3.66660068 Hz

Signal Track
On Off

456 & GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\") RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agllent 21 15 As May 28, 2@12

H’r’rwn.lH 4B Band Par —47.7°

1k

Ampli
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;15:33 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB Rol] Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;15:51 May 28, 2012 Freq/Channel
Mkrl 2.510 7
3dBm  FAttenl®d8 ~ -45.388 dBm Center Freq

PASS LIMIT1

2.511006806 GHz

StartFreq
251656008 GHz

Stop Freq
2511568608 GHz
1

CF Step
100.080808 kHz
Auto Man

Tt gt R b bbbl ot A i g L T s AL g el

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 704 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;16:14 May 28, 2012 Freq/Channel

Em #Atten 6 dB 7 Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;16:31 May 28, 2012 Freq/Channel

sdBn _ efen 6B -5079 dbn [RSURCIRIGE

PASS LIMIT1

7.23400000 GHz

StartFreq
7.23350000 GHz

Stop Freq

) 7.23450000 GHz
-\’r"'f-;.u-H.-*-"1'4"'r.*-'*+‘~r1'w"r"'-1~"'-'».~"-*k'*u.-'-4-*v"-‘--'-i-r-r~J-,a'rv-*"~.-~,'-*-.-r~.A.w-?r".-—~'rf-'-a.'~.-'-'-*-u,,+-a;a.~.'.u'-"L'»'-.«*-+ﬂ‘rrw¢-‘*--w.*--..~.- CF 5te

100.080808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar f. ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;17:08 May 28, 2012 Freq/Channel

Ref -8 dBm sAtten 6 dB ST ER  CenterFreq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;17:27 May 28, 2012 Freq/Channel
Mkrl 144671 1¢
SdBn  eAwen6dB 45048 dbm [SSSANIRERG

PASS LIMIT1

14.4015606 GHz

StartFreq
14.4616808 GHz

Stop Freq
14.4620008 GHz

1
1'r-1-'t-.l""-.-'h'~'"‘j{*-.*'J-"L+t-'ﬁ'1‘-'mJ"-.’4j#-'.--.-'-"'""-'1.'-Jra"-.J'\'I‘|‘Jl'rMA'm"N'-*‘1I|-'-"'.-t.-'u"-"r'-"'n-"t*"I'-’"|'|J"'ﬁr'~'l'-’\'*'-'J-"-"r.'-*'-"'-..""»-*"vh‘ﬂ"-h'-w’ i o H"'ﬂ'lﬂq'-'-'-.'.rq'f'l.'l'-'l.. C F S te

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 709 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21;18:11 May 28, 2012 Freq/Channel
Mikrl 16.351 191 7 GHz
SdBn__ #Awen6dB 43552 dbm [[NGARCURENS

PASS LIMIT1

16.35106806 GHz

StartFreq
16.3505008 GHz

Stop Freq
1 16.35156888 GHz

ITRAETRI A RE YO T P | b b Tt ,,,f.JIH"u...,.,,-.-.'nrl_.'flu.ﬁl UIRCNETIN P B T FLSEY R PR CF Ste P
1060 ARGEAA kHz
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;18:48 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB 569 5:". Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;19:07 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 4555 din IRACRRAGE

PASS LIMIT1

21.9330006 GHz

StartFreq
21.9325008 GHz

Stop Freq
1 21.93356088 GHz

3 e R e e S e P e 7 L e S P e e e L e
CF Step
168.608688 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;19:34 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;19:52 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB X Center Freq

PASS LIMIT1

26.1970006 GHz

StartFreq
26.1965008 GHz

1 Stop Freq
i ||'l-'-'H'ﬁlI"|'I_.-'.--"l.'ﬁ‘"‘J"'|'i,l.h*'I'-.-'1-'u."4,-.'h-'|.-u“"'n.l".,1!,||'"h.1,J.l'l"".r"I-"'..f||'I,IIH‘,"..l"-,n,hl,.-J‘J-.l.-'.Ill_,rv.'{"-"p-.l"'H'f;,l"-I'*-'l;ﬂ.¥'i,-1,l.-‘_.-l"4.'.-,.l.Fl.-1;.l".J'r+.\.|'u.$ﬂ_|‘.u*,-*|l|'b‘nh,' 2619756000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:58:26 May 28, 2012 Freq/Channel

3 dBm Atten 16 dB s  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

| Freq Offset
5 0.000006000 Hz

b h
rrll.' h‘”h‘\!ﬁfqﬁ"lhwlj |l.r{| l“l‘wlr"l'}.lﬁlhl -I g

JEX I Wb i g Signal Track

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies

2.19.2 Ant 2
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:58:26 May 28, 2012 Freq/Channel

3 dBm Atten 16 dB s  Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

| Freq Offset
5 0.000006000 Hz

b h
rrll.' h‘”h‘\!ﬁfqﬁ"lhwlj |l.r{| l“l‘wlr"l'}.lﬁlhl -I g

JEX I Wb i g Signal Track

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 20:59:07 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:59:35 May 28, 2012 Freq/Channel

#Atten 6 dB .I N Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;09:00 May 28, 2012 Freq/Channel

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:09:19 May 28, 2012 Freq/Channel

A dBm Atten 18 dB 1 :;: Center Freq

PASS LIMIT1

2.27985000 GHz

StartFreq
2.27935008 GHz

Stop Freq
2.28035000 GHz

1
CF Step
_ L o AT n‘--'l.'h'n.'.'l'q"- J|| i *..-.F-'y‘|‘#‘,LHl.1r‘|IlIl-Lrv\.‘lli.,__;.._‘ﬁJ"FLrl__‘lr. SIRIRY S f'l,'rr‘.si"r-fl,"‘-.i-"-‘"".-r\" ey 1 [.'j [a : [.-j E-] [.-j E-] [.-j E-] k H z
JaTery H
uto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:82:35 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:81:11 May 28, 2012 Freq/Channel

Ref 10 dBrm Atten 26 dB " 8 Center Freq

oo | PASS LIMITL

2.3999/7500 GHz

StartFreq
2.35947508 GHz

Stop Freq
2.36047500 GHz
1

CF Step

| . tpmcad e Lot el b Tt gl Bt e AT sttt g i .-..-.{L
Sl ok wt’* SRR W o Ly LS T TR R DR |
. g 106.000000 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

975 B GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;01:380 May 28, 2012 Freq/Channel

y Center Freq
248677500 GHz

StartFreq
248627508 GHz

Stop Freq
248727500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

406 775 @ GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:01:48 May 28, 2012 Freq/Channel

Ref 16 dBm Atten 28 dB " WM Center Freq

oo | PASS LIMITL

2.49832508 GHz

StartFreq
249732500 GHz

Stop Freq
2.49882500 GHz

1 CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:83:15 May 28, 26812

iR 1
o 0 o S 1 P A, st e L W P e, e A

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:83:48 May 28, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB 5 CenterFreg

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;83:59 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

1
P aekpar i, J-.;...\.-‘-u-._._,I,I.n.l._.'.,l‘r-rr1.-h—_|'pﬁ“-.h"M,.-.d-_.'._,-._.._.-.-..I_.-.y.-.2..-..'ﬂ___-.-'1-'-'q.l|l.,l.-.-'l__.._-.H.-.,_._.lrﬂp_y.,-h_q. TR TN TR Y JIF""-"-’-‘r—H‘--ﬂ‘-*.I C F s t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21:84:21 May 28, 2012 Freq/Channel

Em #Htten 6 dB | :.-Ei“ Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21:04:38 May 28, 2012 Freq/Channel

3 dBm #fitten 6 dB T PSN  Center Freq

PASS LIMIT1

7.23950006 GHz

StartFreq
7.23900000 GHz

Stop Freq

) 7.24000008 GHz
'-"1'li"flL".rh.'1'h‘""'I.."*-"r-1"l'L-L-'f1.-H.-'N'"I-'.-.-"‘-',1“‘:'*#""'1+'~T“'F“-.ﬂh‘ '_."I_,.rI_r.-|Iu,._.,?.ﬂa,‘r-.-\fp,rra-v.'um 'I'IrM,-'r'+.'f.-.J,\l.I-1_._L"hl'._.*.-1.,r-,.|_.Jr4.'\r.-._I."'-..i.-'Jf.'ﬁrhl'..r.',-.lr'u“ﬂ.!.- C F S t =]

100.000008 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

18 8 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;85:15 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB gl Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;85:33 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB : Center Freq

PASS LIMIT1

13.39356006 GHz

StartFreq
13.3930000 GHz

Stop Freq
13.3940000 GHz

1
LA, J'll1I'|*'F'1'."l.-'-"-"-llﬁﬂ_.”"'”"'-'r"‘-'-""'""‘ 1A, ',"lL|'HI'|.1"'iIll.1:".1-"'ig"-'"q.f'.-1'l1"I-'rl'r'-,4"\"-"Jl'k'i_imd#'\‘r"r‘lb‘} I"H"-"I"".'r'H'h"-'-r';-"""'~"-r'hlh'h"r";-'r"'i'-"'-"l'n.-" Yol C F S t e

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:06:17 May 28, 2012 Freq/Channel

PASS LIMITL 16.24706006 GHz

StartFreq
16.2465008 GHz

Stop Freq
1 16.2475006 GHz

; ? ;
I'HP.-’-*"'I-'1L“'|'|'h'r-'ﬂ-.."|¥'li,l"-*"~" "'1-'l-.l"'|.i-'q.!l'-.-'|'{'ll.'-'a"‘-..-,".-.l,.-"'..h'p’.‘.,i,-l‘*h,-#u'i‘w.a'r,—- RETSNE TR RS t"r‘-'-.'..-u'|.*r,-'-"'1_.'-u"l'lln'r‘..l.'q._.rl..\l-,ln-,q “.-'.rll,l-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21;86:55 May 28, 2012 Freq/Channel

Ret -& dBm #ftten 6 dB _ Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:87:13 May 28, 2012 Freq/Channel

5 dBm #Htten 6 dB .I Center Freq

PASS LIMITL 21.6820000 GHz

StartFreq
21.6815008 GHz

Stop Freq
1 21.6525000 GHz

'""'.-"|‘||.J-1..r-'b-r1.J‘r.+|Hr..-JIu'ph;.'-;i’IJ'I'r,.q'p'r'..-'H'ir|.4._r'lr;Ju“'f-._nh‘ﬂ‘_._.,\Ir-..1__._n".1‘JII!-.-'-r1..-‘u.l'\I1|Ur'|IHiﬁ“ij"‘,}"u"‘l.u-...-n'ﬁ‘{ '|'-.1"*.*fp"'|.J"II.*d'r-1‘-'n.+|".ln_.l'llJ.l"'ﬂllr?!'-.iu.u.luf I“.'.'r': e

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:87:39 May 28, 2012 Freq/Channel

Ref -8 dBm #Atten 6 dB LT | Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;87:57 May 28, 2012 Freq/Channel

1Em #ftten 6 dB Center Freq

PASS LIMIT1

26.4795000 GHz

StartFreq
26.4790008 GHz

1 Stop Freq

.l|‘.'1..y.-.L.F.,-'I.H|.'-'JIf'-'.“|..-+.M-"-|5.J||H.i'-.-,-4""l;*'ﬁ'-\.-I-'*p;’._f|.|~||'|.I."F'-,,.,'F.,!.J'f*-qll"l'l,l._uiﬂnrull P.--.a,_-.’",‘-.'p’ (MR ’_4_.4 L af g T R .I'"'L"'M'\-"H"..’ﬁﬁ S I 2 B . 4 8 @ @ @ @ @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

3H 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.19.3 Further procedure for failed-plots in the range of 2300 to 2500 MHz

The total trace in plot denotes that the individual spectra of Ant 1 and Ant 2 are summed mathematically in
linear power units.
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sk" RF Test Report of AP6610DN-AGN-US

Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
0 i"'""'\'i""'\
-10
-20
Total Trace
— Limit
-30 —Antl
—Ant 2
-40
-44.51115943
-50 ey ] . i
t R ——
_60 T T T 1
2300 2350 2400 2450 2500

2.2011N20m/8_M@1+2

2.20.1 Ant1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;21:280 May 28, 2012 Freq/Channel

3 dBm Atten 18 dB I: ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

Freq Offset
3.66660068 Hz

1

iy

. I""ﬂ_.-"l*l* ||I . | | 1
. e | b i
3 T Yy e I hPI wl Itili I| ,IrI"I|.‘|+|1"1.|I"|"}""Mlh"pﬂl-j ill ;I '|rl-.l.|..r|1|*|"|r r'-+||,}\l "lII|"ﬂI].Ifi'l.|""",||'T‘r'.1'|Ii‘I"‘"Fhﬂ""ﬂ"“{'l||".'l1 f-ﬂ"’b"ﬂ"n ; LF‘PFJ‘F"N'D- S I g n a I T r a c k

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 21:22:02 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;22:30 May 28, 2012 Freq/Channel

#Atten 6 dB .I 64,444 ¢ Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21;22:55 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB = B Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.600000 MHz
Auto Man
Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:23:13 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .. 45 ¢ dB Center Freq

PASS LIMIT1

2.29724800 GHz

StartFreq
2.29674008 GHz

Stop Freq
2.29774000 GHz
1

N

-1.__a.,\,,\.'a.r..II|_;J,_.r'r"ll.1._.J,I.\1.|'i*.-.-ta,Ira.1|'r.l,.._1_‘__..Ifnr,hl,_‘_.h..n..-f-."l,d s, *lr,_.-r1-,1.-,-'p,n.H,'.'r'II..r'I.,rq'u'r.l"l..,.ll-"-.ﬁ.lr,,. ,,.'-,I-'|.-\l..q_J.ll.fr'l.1-‘..rJ-"'"IIr-.aI.t:I-'.‘-ﬁ;:‘ﬂ"*‘.ﬂ.{ﬂ“r{-f erlind

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

248 BB6 GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:25:21 May 28, 26812
1 the z
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;24:06 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " PPN Center Freq

oo | PASS LIMITL

2.35987500 GHz

StartFreq
2.35937500 GHz

Stop Freq
2.36837508 GHz
1
CF Ste
PE 'a"|'r'J'r‘._.I"|.dI‘-.r+‘J|"4l'";T*‘|,v":"""'""r"'.-.-'4*‘I'l.1'1"'"'fl-'Hi-""'|'"I"-"IIH"-‘-"|.-‘i"'-'-*‘1'Il‘||.'4\1'J"".h"'"4f1"Fn?'1"F"|'I"“Ir-f"-"""'J"{4|"-"‘H"""*|.-""|'Tf'I‘|'1"Ir*‘“'!'*"'-"?""-"Pm'f'"'.rwl. 106.000066 ng
#PAvg Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ARl GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:24:24 May 28, 2012 Freq/Channel

ch 10, g " NPYN  Center Freq
Ref 18 dBm Atten 28 dB 2.43352500 GHz

StartFreq
243302500 GHz

Stop Freq
2.43482500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

‘S B GHz

#/BH 1 MHz Sweep 1 ms

Cupyrlght 2000-20087 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 21:24:43 May 28, 2012

Fef 18 dBm Atten 20 dB

oo | PASS LIMITL

1

556 @ GHz

BW 1 MHz #/BH 1 MHz

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Security Level: Public

Freg/Channel

Center Freq
249855000 GHz

StartFreq
249305008 GHz

Stop Freq
2.49905000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:26:85 May 28, 26812

1R 1
I ) LT T Y W MO, WP W W T R N SN WL+ T A TIRE AP OO VP W0 e

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:26:29 May 28, 2012 Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:26:47 May 28, 2012 Freq/Channel

A dBm Atten 18 dB : Xy CenterFreq

PASS LIMIT1

2.51950006 GHz

StartFreq
2.51900008 GHz

Stop Freq
1 2.52080008 GHz
'f"*'l“ll"rj-b ‘-‘r-.ll hﬁ.lu,l'*ﬂqulﬁlh,l '-*.J‘Lfilh"nl.«'*‘\'llhﬁf l.-4-'"lﬂ*1'~"i;'Jh"'1"#I."'ﬁ‘-ﬂ'H"-|'.rfr‘-'..r".'m"'r"i"'1lhrﬁll‘.|"l‘ll""l"4‘l'r* 1""J'4"'J'+"'II"‘r1"r.fHIIN1""II"'“H.uhwl".'Tﬂ"f CF 5te p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

9 SA0 aa8 GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;27:09 May 28, 2012 Freq/Channel

Em #Htten 6 dB .I Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:27:27 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB I : Center Freq

PASS LIMIT1

7.34750000 GHz

StartFreq
7.34700000 GHz

Stop Freq

. 7.34500808 GHz
[RLPEY R KPR, el l,.r...-',,.,,-,'-,.._lu-.t-.,-'.'n-ul-.||-.-r-\p._‘.n,..-11|'..'-.,..'1.'-'...b'.,'-1""!-'T"|'r'*‘hf"l'h,""“'r"f'rJ.-1--"'-'I1|If'.'~\.'..'h".)-* A eyl et g C F S fe p
100.000808 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar 7.347 SB@ 6 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 21;28:03 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB YIS  Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;28:22 May 28, 2012 Freq/Channel

& dBm #Atten 6 dB 4y Center Freq

PASS LIMIT1

13.3290006 GHz

StartFreq
S I I IR NN N RN N DU B | G.3C 55606 GHz

Stop Freq
1 13.3295000 GHz

i ‘~"'-r.-‘-'-""-"1.-"L-".«N."f.ji--x.-*-f.'t+—.w}-r-.*-..-w‘,,J.-.';n'-"-a"u'L'-4'-"-'"-.Lk-'ﬂ-"'l'n-.'"--'r--*-.f‘h'nxa-"-.'-a'~‘hJ.a.-~1'-r~'“l"'-‘-'m.-'».k.t#-4.t.\.-'*f‘-'#I'---"»fr‘J..'r-"'"f""'-“F"" CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;29:05 May 28, 2012 Freq/Channel

SdBn  fwen6dB 43335 don [ENSNCALRRE

PASS LIMITL 16.65356006 GHz

StartFreq
16.6530008 GHz

Stop Freq
ol 16.6540000 GHz

_.-.H'ur\-".J.l’|A.*"i'l.‘-|'||"'.In.-.-"".-ﬂ't.l'J"l"|.J|r'|I|.f‘\"|_|'l.-'HiirJ|.r'|.h+.-.-.-'.'f'"I.-l"-.'l-'lr'I,h.-fr'-,'\J-1_.-.-.-.i.J'*v|"-"\‘n-.-.fn'Hr't1.l'b."'"1_JI|"JP"H-¢.+'..-}|'-4_¢'| ,h,r '|-.u""~,N't;'I.I".f;-ullf.'-.l"r".’v.'“h?.rw'n

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:29:44 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB M Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;38:02 May 28, 2012 Freq/Channel

5 dBm #Htten 6 dB b 5 Center Freq

PASS LIMITL 21.8970006 GHz

StartFreq
21.3965008 GHz

Stop Freq
21.8975000 GHz

1
|"'-|'n'\'-*Hl.r"'if-'*u_.-.t-'-p1",l"I.k~'..'-r-l’r"‘~+'|..-k-u_.r-..-a"I!'I,rf.',-'-,|'-r-'||'l"r.i.\l'-n'|'J't-.t,-"|_.--|-;"l.v.-'."-'-J.'r-+-i_I'lM-'ﬂ,-.d"f"i"..-1-Nu-.r'l-’n-1,.f*rH.n..\‘r-.'-,;f'I"n-'l'l'rh"JA"-"n}-‘-pt-,i"!'ll'p,n.-..'l'dﬂ'tﬁﬁl'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;38:29 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB T Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;38:47 May 28, 2012 Freq/Channel

3 dBm #Atten 6 dB e | Center Freq

PASS LIMIT1

26.4980006 GHz

StartFreq
26.4975008 GHz

1 Stop Freq
(FINTNE FRVRYUR RTINS R S TN PR IS WP @ | 24955000 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.20.2 Ant2
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

_ Freq Offset
‘l{ 0.00000600 Hz

: a'l'Hl.,u'| -'H"I I||'|.|
U Signal Track

|
h 1 |
‘ﬂ 'ﬂj I"lﬂ ”,‘1 '1|“ W r‘h ||Mr| I*'l"\- Fl W 'hﬂll_.\“.j r]'fuh]#-l I ”H..-JI ,.ir r.‘l'llmr { f |r+’ﬁ1hﬁ-1,-'-“|l'l .;'Hlpllr f|.f'..1|1*||“.1I|"|I'rlf'\i11rr-rl|.." I:I I:I ff
i}

#JEH 918 Hz

Cupyrlght 2000-20087 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 20:48:43 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:49:11 May 28, 2012 Freq/Channel

#ftten 6 dB IYEPR:M  Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:49:36 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130.680888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:43:55 May 28, 2012 Freq/Channel

A dBm Atten 18 dB 1 :;: Center Freq

PASS LIMIT1

2.27969000 GHz

StartFreq
2.27919008 GHz

Stop Freq
2.28019000 GHz

;? CF Step

', q ,1-'.-....-.-,.-'l,g.-_aI,'r-'ru.n'-.lra'n#'-.-mll. Halb-i.ﬂll.,"i,ﬁi (AR I L R e A Ao *'4‘-""""-'-"'l.'"-"‘r'"l'-'-.l'F‘""*l'||'fIH.-"'a".!"-‘r"-'-r'-"'lf'-'i-'iﬂ"* 1 [-j E‘j . [-j E‘] [-j E‘] [-j E‘] k H z
& Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

o

A 1 .

L=y

I
]
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 28:52:82 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:58:47 May 28, 2012 Freq/Channel

Eef 18 dBm Atten 28 dB .' Center Freq

oo | PASS LIMITL

2.360056000 GHz

StartFreq
2.35955008 GHz

Stop Freq
2.36055000 GHz
1

CF Step

a'n'*..".,...ﬁrlli.-"f'rﬂ- A et bl n,.'...l" W PR N J,.,,,'_,l.I||1.Kd.-‘ﬂJ,l.',,..r-,L-I..ﬂ..,,. Sttt i lli'""' | 1 E‘] [a E‘] @ [,'j E‘] [,'j E'] k H =
4 Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@56 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
243182500 GHz

StartFreq
2.43132508 GHz

Stop Freq
243232500 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#/BH 1 MHz Sweep 1 ms

Cupyrlght 2000-20087 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:51:24 May 28, 2012 Freq/Channel

Ref 18 dBm Atten 28 dB : Center Freq

oo | PASS LIMITL

2.49522508 GHz

StartFreq
249472508 GHz

Stop Freq
249572508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 28:52:43 May 28, 26812

Eand Pwrl

iR 1
M"1'hﬂlﬂ.I-Iwn-'lMh'l'u'lh*.-.l'l-M'-q.MMMHMmMW'ﬂJMMWmWWM##-WﬂWW}#

#BH 18 kHz
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:53:08 May 28, 2012 Freq/Channel

Ref @ dBm Atten 10 dB RNEERL] | Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 774 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:53:27 May 28, 2012 Freq/Channel

A dBm Atten 18 dB .. | :.-51“ Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

i
P ~'r'-'.-'|.-'|'L-u-..\-"}vf-u-'--."r"'--.-u""r-ft-'-'-'-“-"'""-"'-"'*""*""‘L“"*‘f"'"'"""*“'""'"‘9"'"W--'-""‘"""-‘"""'*'""-‘f"'"'L"*'\r‘"'J-*"r-"'"'-'+'"‘--"'-‘-\-.-'-'\-.-'-.-uq'uf ettt C F S t e
Lt ol ey

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:53:49 May 28, 2012 Freq/Channel

Em #Htten 6 dB : Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:54:07 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB .l : : Center Freq

PASS LIMIT1

7.39450000 GHz

StartFreq
7.30400000 GHz

Stop Freq

730508000 GHz
1

-f"i*l"-r"-.-‘""I"'|.-'i-.l'!-"'\"'*'i"’I|-.‘1'"H‘-*""i'|l"F‘"'"-'-‘-.r-"-“p4'h'"-"""-.'of-hH"-J-J"'"'-‘l'~1‘ﬂ-.'m‘f""."'-."+"*"'-"fn.'-ﬂ.I'I"l'1,u1‘r-""j-l"'""'n.-.-J""r-a.-r"-‘J'H'II"'l1"\—-""-'“'M‘n*k‘.'-l*.-.d"'h"'fl L C F S t e p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 7.304 588 @ GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:54:43 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:55:01 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB i Center Freq

PASS LIMIT1

13.36556006 GHz

StartFreq
13.3650000 GHz

Stop Freq
1 13.3660000 GHz

Bl o, e A e b b e L L TR L CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar C LA 6 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 28:55:45 May 28, 2012 Freq/Channel

sdBn _ efwen 6B 48100 cBn (UGS

PASS LIMITL 17.8380006 GHz

StartFreq
17.8375008 GHz

Stop Freq
1 17.8385000 GHz

b LAk 'u'J'.I'|j"-nJ1"1"-u'lu'P-'.L'i'~'M'-|._.-.'w;“-'1l"l,1""""-pJ|'4.l'r.1‘f-.q'JIH‘p\_-.l-J'l.-1—-a'\-'-‘I"H‘*-'.u'&||'-'"Jlr'u"..'|fI'-'4'l,ll'pu'l}‘1*""'-1_."I'I"'l1"-|"‘.""'p'f|f !"ﬂ-.-‘l |..-"--'Illl"-,h.ﬁ*‘p‘}-'h“'ln'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 20:56:23 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB YN CenterFreq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:56:42 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 47047 cim [ERUARRGE

PASS LIMITL 21.6395006 GHz

StartFreq
21.6390000 GHz

Stop Freq
1 21.6400000 GHz

'""‘.l'I-'H"""ﬂ"J,-'"l"Ir'i"'Jr.i.l‘l"""‘p"l""h.~a“".-"h'""'-"u"1"'"u-""|'!-‘n'r-"l"r'1"-"In1"""1'I'H""'.'"-*-"'N“"'T"*'“'I""'"'"'"-'r‘-'L1'I-L'I""-“""1'|.|l'-i"-.‘-.h.u'-.-"-"l'-"'M"“h.*-"d"'lri‘-.f"'"-"““-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

# Agilent 28:57:08 May 28, 2012 Freq/Channel

Ref -8 dBm sAitten 6 dB PSR | Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 28:57:26 May 28, 2012 Freq/Channel

1B #Atten & dB 944 dF N Center Freq

PASS LIMIT1

26.4985000 GHz

StartFreq
26.4930000 GHz

1 Stop Freq

-,-,I'p-J,1-.a'lIu,,,-.'.ﬁ.,.l,.-u'l{\f:,.-;.f'-,-hrﬂ-,l;,rf '_f,-.'.,]'-,.,.,..-..l-.J1.I_.,.p'p'lP|,,‘-].;}}-ﬁk,r-"l“r.-mﬂl,.ili,ﬁ ‘p-r'*-\.'q'-,_,‘”#. ,{i,'l““,l""'l.j'l,il-.'l‘-': L L Y r,,-’l..-,hﬁ-ﬁ-,jﬁ* 2 B o 4 9 9 E‘] @ E‘] @ G H =

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

ar & Sae @ GHz
3H 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

2.20.3 Further procedure for failed-plots in the range of 2300 to 2500 MHz

The total trace in plot denotes that the individual spectra of Ant 1 and Ant 2 are summed mathematically in
linear power units.
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sk" RF Test Report of AP6610DN-AGN-US

Huawer FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
0 MUM
-10
-20
Total Trace
—— Limit
-30 —— Ant1
—Ant2
-40
-44.87328318
-50 i
‘60 T T T 1
2300 2350 2400 2450 2500
2.2111N20m/8_T@1+2
2.21.1 Ant1
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;33:56 May 28, 2012 Freq/Channel

3 dBm Atten 18 dB ii". Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

. Freq Offset
o 3.66660068 Hz

1
L TP ||
: R AN S , L I |
’ ;.||I ol F] "Ir.i,.l 1-'|1111.“*1'”"1‘!']'"“"'"'-""!Llﬁ"r"-"\ﬂr“""l’l'll-.."I'IJ"{-J‘L'*‘-‘I'lltr'l‘l"-jlll _JL"|'rr'*l'"'-"L'I|ll'"l"‘f'.'H"hll|‘lhf"""r"ﬂﬁ"l|.|ll['ﬂ-'th""f'. Slgnal TrEICk

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

=% Agilent 21:34:38 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;35:06 May 28, 2012 Freq/Channel

#Atten 6 dB .I i Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;35:30 May 28, 2012 Freq/Channel

Ref & dBm Atten 18 dB | " Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000806 MHz
% Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;35:48 May 28, 2012 Freq/Channel

B dBm Atten 16 dB " YW Center Freq

PASS LIMIT1

2.29838000 GHz

StartFreq
2.29738000 GHz

Stop Freq
2.295888018 GHz
I

CF Step
100.080808 kHz
Auto Man

"-“|"11'|f"1"*J-a'ﬁ"".-.'-1'|-L-*"c'r‘-"In-\-“r4-.""-v-.-"-'-.I’r'"r'r-'t-'ni"-'-u'-A'H"L,rﬂl'-h'u#-"ml LR P IR RN LR '..-'-I'-*+|‘N'-.h"'-"I--"'l.'f'-"n"..f~h#."'n'y~»'iu,~"'",a-

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:37:55 May 28, 26812

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 793 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;36:41 May 28, 2012 Freq/Channel

Ref 10 dBrm Atten 26 dB " oYU Center Freq

oo | PASS LIMITL

2.38095000 GHz

StartFreq
2.33045008 GHz

Stop Freq
2.38145000 GHz

5 CF St
ep
|Z' - ; I'r"'l,'ﬂll'-"""‘.h-.l" f“li'llln"!‘lhﬂf'l ,||I’|_.I|". 5 .l'l"l,.ﬂ'l‘ﬁ' 1"I'“"I,|If‘l*'l""|'|.,.-"|"""i'|'i' " f-.5"u""-'rL-."I'F.r’"p,-.I"i r'-a'{;%.‘-u*"'hl"'lh'l‘lﬂ"' " JLu"-"l"r"-'r.'-.i'f"ﬂ“uﬂ. ‘r-"ll '1lr-"'1|||il""q|| 1 @ @ . @ @ @ @ @ @ k H =
& Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;36:59 May 28, 2012 Freq/Channel

Center Freq
245677500 GHz

Em Atten 28 dB

PASS LIMITL*

StartFreq
245627508 GHz

Stop Freq
245727508 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;37:17 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " '8N Center Freq

oo | PASS LIMITL

2.48602500 GHz

StartFreq
243552508 GHz

Stop Freq
248652500 GHz

1 CF Step

e '1.-*"'L"-"Jrq'l'l.-'-"-‘""J"""-."--‘fr‘H-'l.-."!.i.-'-"\‘-'-‘-"'1""L*q"|.-r-"-"-V-r"r.r1-';?h-n"I;'ﬂaH--"n.-‘1.'.1"-1'-1,l-"-'t't.P-...-'q"-'*.-1-.~._-'-.i,.u"i..'uJ"+,r.-;".v-;"'-.h-.llh,l-'r\..{i'h,l’ht#" rdh e Hl BE.0a0000 ll‘f"|H £
= Lo dfl

Freq Offset
3.66660068 Hz

Signal Track
On Off

5 9 GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 21:38:37 May 28, 26812

E: an I:j F:I W | _'I:“'j' :
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;39:01 May 28, 2012 Freq/Channel

Ref & dBm Atten 18 dB .I 5 - . Center Freq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;39:20 May 28, 2012 Freq/Channel

A dBm Atten 18 dB R | Center Freq

PASS LIMIT1

2.90650006 GHz

StartFreq
250600000 GHz

Stop Freq
258780808 GHz
1

CF Step
100.080808 kHz
Auto Man

-.~.w'L.-.-'d‘-.-."'r-"r*'I'r'I'l-Jl"‘r.*'--.-|'-»4'Jl..J‘r"'-‘n-i.-"-"r-"'-h"'-"l."'*‘-""'-'-"‘ur-.'f ".-'-"M‘-'|'n\“}v'nrf"-l-“'ﬂtj-')"o\'ih'-"-f '-"1-'-"r-.'-:H-r-.-‘u.*-J'|_-.*'-"I.""I|-Jr""-"u"'r'ﬁﬂl"«'l'-‘r"'\"’?\"'hﬂ'ﬁ"-'

Freq Offset
3.66660068 Hz

Signal Track
On Off

er 506 SAE B GHz
EW 1 MHz #UEH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 799 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;39:42 May 28, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:48:08 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB .l | : Center Freq

PASS LIMIT1

7.27400000 GHz

StartFreq
7.27350000 GHz

Stop Freq
) 727450808 GHz
Lol H'r'H4_.«'||~r-H-,fL,,.'.'r‘-|"n-1,q,-,j.'..+.1"r.l".-r.,,n'r1';-.,-.-,}h..-4.p'1-fr"u.'ll P e gt Al abat bl b iy ly CF Ste p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:48:36 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB " WM Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 802 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;48:54 May 28, 2012 Freq/Channel

SdBn  sfmen6dd 4974 cin [ECUCIRRGE

PASS LIMIT1

14.3920006 GHz

StartFreq
14.3915608 GHz

Stop Freq

1 143925808 GHz
Femb el A e e 'A4|'r"h'-‘*I-11'-l%-.l"-,'ﬂ“.lr‘u"-I't"-1"'""'-'"'-r-..*"r-'r-'f'*-'-"..~)-‘-'-ﬁ*'-h'f‘a'-"'h"'rh'ﬁ- CF Ste

100.000808 kHz

Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

% Agilent 21;41:37 May 28, 2012 Freq/Channel
Mkrl 16.851 215 3 GHz
3dBm  sAten6dB 49,005 dBm [ENRAARRAS

PASS LIMITL 16.8515606 GHz

StartFreq
16.3516008 GHz

Stop Freq
1 16.83520000 GHz

..J|||n‘un.lIIL‘-.;."|,l*-h"'fl,.,_.'|,\"-'hJ;I‘-I-'l,-.l?..u"q||_u"'._J|-,l‘;I-.L'u.1"4I'""..n,.-r'l‘.-"-'.HI'r'I.Lu1|.-'.r"\l,‘.,‘h'Il'Ml||-'lH-.l"'.'."h"l"-nﬂu".--"'-.-|,4I'n-4"H.','"‘*Lp"l.l.-‘r-.lﬂ-'ﬂ..r"i," In..w11\-'-1"‘1.*"."*-"""'-'

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21;42:15 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:42:34 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB .I 16.2 Center Freq

PASS LIMIT1

21.6365008 GHz

StartFreq
21.6360000 GHz

Stop Freq
; 21.6370088 GHz
-.'-;"-"-'r'-'-‘ra.f"'1",‘i'r""Ll'"t‘r"\l-"i-.-.u-|"'.'M'LF""\l‘1""-."‘h'\"'"'"'"'n'u'm'-'*‘r"h.u.'f"‘ Pr e VL T L S AT e |
CF Step
100.000008 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

@B B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:43:00 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB | " Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 21:43:19 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB : 5;--.. CEﬂter Freq

PASS LIMIT1

26.4830000 GHz

StartFreq
26.4525008 GHz

1 Stop Freq

.J‘f._.-\lL.l-,f"n,.“-.-.1*—,.'.-a-v.'.';,'..-ﬂ.ml!._.“.l '|r.,-J..}"l"._.-.-H_.-:.i"l"f-1.1.'q'p,.,.r.r.Id'-1-“_.-\"..-']‘-*'u_.L.l,J";.1.1v'|rrf'f.l'|.*1.I.J'l.\'l,\'\,{'q,H?quﬂﬁ\».-ﬂ'.'r PR UW N FET LT 2645356088 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:29:20 May 28, 2012 Freq/Channel

3 dBm Atten 16 dB W Center Freq

PASS LIMIT1

79.5000000 kHz

StartFreq
9.06060608 kHz

Stop Freq
150.0606008 kHz

CF Step
14.1600868 kHz
Auto Man

A Freq Offset
0.00000068 Hz

A
T L,.ﬂﬁpﬁ b | || |
- S - :
v lﬁ b '"IIFT il ﬁt? II""I’H‘ *l'rh Jllkﬂ{ll. Jlir“l' o lﬂ-r'lri,nu IHI"H F"’iﬂ. ll ! "ﬂdl- r|"| Ly Ji|.1--'1 I-ILF rr|1!J.-.|'h‘m|ll'H\'ll' ‘I I PI'F’-'I‘# fl.l"] ; \l* H'Fﬁ\ﬂ "’; S | g n al T rac k
'] 1

On Off

BW Hz #\BH 918 Hz

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

% Agilent 20:38:01 May 28, 2012

A dBm Atten 18 dBE

PASS LIMIT1

oc C

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Security Level: Public

Freg/Channel

Center Freq
1586756000 MHz

StartFreq
Ll |50 000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2. 95500888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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\‘” RF Test Report of AP6610DN-AGN-US
HuAwel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;38:29 May 28, 2012 Freq/Channel

#fHtten 6 dB .I 'f 'E o Center Freq

SRS T

515000006 MHz

StartFreq
300000000 MHz

Stop Freq
100600008 GHz

CF Step
970080668 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#IHIE” ||-1 |-H_'

Cupyrlght 2000-2007 Agilent Technulugles
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;38:53 May 28, 2012 Freq/Channel

Ref @ dBm Atten 18 dB Center Freq

PASS LIMITL

1.650006006 GHz

StartFreq
1.06606008 GHz

Stop Freq
2.30000000 GHz

CF Step
130000000 MH=z
1 Buto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

: #BW 3 MHz Sweep 4,267
Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:31:12 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB ] W Center Freq

PASS LIMIT1

2.29529006 GHz

StartFreq
2.29479008 GHz

Stop Freq
2.29579000 GHz

A CF Step

- e ,1“.-1.-fl..'|"\\'-*-'I'"'wfi'l'uI.l.«".l"-..f-)"1-|..fl;\'-)'l.-.’1'ﬂ'l*.'-"-f-'"1.-.-..lh"|-"lJ‘-"1'U'ill'l."*‘-\-0-'n-'lJ'""'h""Jl"'*"-."'-'1'In'J,i-¢‘F""-"'""-'-"N-“-.-"'Ll'f"r.l"-f'r '-.L""-{-i" "i'r."'|"'"..*-""'f-"-J‘*-I"‘y""""J'"' 1 @ @ . @ @ @ @ @ @ k H z
| l::] H
uto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

A :

I
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 28:33:29 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:32:13 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " '8 Center Freq

oo | PASS LIMITL

2.36010006 GHz

StartFreq
2.35960000 GHz

Stop Freq
2.36060000 GHz

1
o CF Step

B T T L LS T U O S N W E R T O | (10 AGAR6OE kH=
Huto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

186 & GHz

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 817 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;32:33 May 28, 2012 Freq/Channel

W CenterFreq
210670000 GHz

StartFreq
245620000 GHz

Stop Freq
245720008 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

56 706 6 GHz
BH 1 MHz #/BH 1 MH=z

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;32:51 May 28, 2012 Freq/Channel

Ref 10 dBm Atten 26 dB " M8 Center Freq

oo | PASS LIMITL

2.453805000 GHz

StartFreq
243755008 GHz

Stop Freq
243855000 GHz

1 CF Step

#PHug L LN UPE LT T Y PRI T I H:II_-,] ?n@ 00088 EHaﬁ
Freq Offset
3.66660068 Hz

Signal Track
On Off

@ B GHz
BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Agilent 28:34:18 May 28, 26812
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;34:35 May 28, 2012 Freq/Channel

Ref 8 dBm Atten 18 dB : P CenterFreq

PASS LIMIT1

450000000 GHz

StartFreq
250000008 GHz

Stop Freq
6.50000000 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:34:54 May 28, 2012 Freq/Channel

5 dBrm Atten 10 dB " W Center Freq

PASS LIMIT1

2.64000006 GHz

StartFreq
253950000 GHz

Stop Freq
2640500008 GHz

1

&

T et e e e SN R hY PP o C F S fe

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;35:16 May 28, 2012 Freq/Channel

Em #Htten 6 dB Center Freq

PASS LIMIT1

8.59000000 GHz

StartFreq
6.50000000 GHz

Stop Freq
10.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:35:34 May 28, 2012 Freq/Channel

3 dBr #fitten 6 dB i M CenterFreq

PASS LIMIT1

7.28000000 GHz

StartFreq
7.27950000 GHz

Stop Freq
) 7260500010 GHz
'l.__..i"-'l~|'f.-"1,u|1ﬁg"|.|'n"..u..-d |-'-..'-.j|'-.J-.-,.-'p..H..u,1-"r..‘f._n'l,-"F-f-.dr-'-.-*-.rJ.-,-;.'|'lHui'-.-,...1-"'J._.-"1-1'r.q'H-i"I,'I.i.'l".-'-'ra.lr.,'.\..u..l._rd,f*il "'._r*-.'t..1-1-1+.J".f-‘J.'|_|'-,.1\'\'-'Ll-*}wi,l“.ua||.- C F S t e p

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential Page 824 of 854
Copyright © Huawei Technologies Co., Ltd.



g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:36:18 May 28, 2012 Freq/Channel

Ret -8 dBm #Atten & dB _ - 5;--. Center Freq

PASS LIMIT1

12.50006006 GHz

StartFreq
160.5600008 GHz

Stop Freq
14.5600008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:36:29 May 28, 2012 Freq/Channel

8 dBm #ftten 6 dB .I R : Center Freq

PASS LIMIT1

13.3665006 GHz

StartFreq
13.3660000 GHz

Stop Freq
1 13.3670000 GHz

"|.-'-'.".-"1'-r-.-"'...1.-.-.l'-.-,1'IJ'-.-'.4-'rf.,'-.-.~._.-'n.l_.hr-1."l-.-"'r'1.'."v1'+1.4‘-"r.*’Ip'p.l'"'q'L4"I.i4-.;-.-.+.5-J;‘;1“-"u—-'p.J.--'|"n_-'r.-';_|"l_..LI‘-.i'-.d"-,,,-."l.*n'.l.ﬁﬁq.-'h,-.lp.r‘l'h?r,,.. PR R TERRIT CF Ste

160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW1MHz #UBH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Freg/Channel

Center Freq
16.5600000 GHz

StartFreq
14.56000008 GHz

Stop Freq
18.5000008 GHz

Freq Offset
3.66660068 Hz

Signal Track
On Off

#WUBH 3 MHz  Sneep 12.27 ms ¢

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:37:12 May 28, 2012 Freq/Channel

PASS LIMITL 17.8390006 GHz

StartFreq
17.8385000 GHz

Stop Freq
1 17.8395008 GHz

| ST T T "r-.-'-'"w"1.-a.:--"'l.l"r"1V-'"1‘r-I'1-'.H'1‘r-""-'|l'l.-"‘-'J'~1'"-.-""'"'ﬁ'.~"""'*-’Fa'l'-‘-a'h"'-""-'lH"-"~1'r‘-.1.-'JI"P"-.'l'-"'*"'-hl'h-'-f.fmﬁ"r""-

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

#JBH 1 MHz Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;37:51 May 28, 2012 Freq/Channel

Ref -8 dBm #ftten 6 dB | " Center Freq

PASS LIMIT1

20.5000000 GHz

StartFreq
18.56000008 GHz

Stop Freq
2250000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz #BH 3 MHz

Sweep 1227 ms i

Copyright 2000-2007 Agilent Technologies
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;38:09 May 28, 2012 Freq/Channel

& dBm #Htten 6 dB .I 112 c Center Freq

PASS LIMITL 21.6280006 GHz

StartFreq
21.6275008 GHz

Stop Freq
1 21.6285000 GHz

'-.,f.'r'“..HJ"J'.r*h'-r'-H'.ra;-.-,wJl.rfrh*-'"r'|-fi'.J.=~.p,rJ-.-.r.r-'._...,-’ra.r'.-'-*,h'-.1.'-J’h|'Mr-'-,\‘,'.‘-"'|,"lh-.'*p-'~'.,H}-1,_,‘-,i_.-J"'.'.'p..."'n.'.'I-A%"‘.‘..-'-._.-,;h"-‘-'-,n'1.*-.-.u,'-+-nl.|4_...d'\r'.'qﬂ.-.'pf,

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20;38:35 May 28, 2012 Freq/Channel

Ref -8 dBm #fitten 6 dB M Center Freq

PASS LIMIT1

245000000 GHz

StartFreq
225000008 GHz

Stop Freq
2650000008 GHz

CF Step
460.080888 MHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BH 1 MHz WUBH 3 MHz
opyright 2000-2007 Agilent Technologies

Sweep 1227 ms i

C
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

w5 Agilent 20:38:54 May 28, 2012 Freq/Channel

sdBn _ efen 6B -42.363 cbn [NSUCIREGE

PASS LIMIT1

264920000 GHz

StartFreq
26.4915008 GHz

Stop Freq

1
J.-1-v-uh'*-h~4'L1.r1.-’--.,r1"r.a"-.,r-V'\..hrJ"|'n.~1-t4._Irrf¢1-‘-.-'l,rn_|"-.1-.?'r"—,4.-r-..-'r*-w;.-.-.,r."f'*"L-r'-.'..4'-'.*u-'h_-s,‘#‘--'-.*.,rr'-'r'|.-1-'r:._r‘-.1.'r'-.lr-'..-r'|-'-'-14-h*.-'uu'-'hi.-.ﬂ'**p"l'ﬂ""h‘-...u 26.4925808 GHz

CF Step
160.600668 kHz
Auto Man

Freq Offset
3.66660068 Hz

Signal Track
On Off

BW 1 MHz #/BH 1 MHz

Sweep 1 ms

Copyright 2000-2007 Agilent Technologies
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g'é RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Appendix E.2: Unwanted Emissions
Into Restricted Frequency Bands
(Radiated)
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s% RF Test Report of AP6610DN-AGN-US

- -
HUAWEI

FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 26.5 GHz (10th harmonics)” is divided into 4 parts

according to the test site settings, which are:

- Part 1: Test range of “30 MHz to 1 GHZ”,

- Part 2: Test range of “1 GHz to 3 GHZ”,

- Part 3: Test range of “3 GHz to 18 GHZz".

- Part 4: Test range of “18 GHz to 26.5 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this document, may only the test results and plots under the worst case are reported. The “<
Limit*“ in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict

Placement Emissions

Flatwise 30 MHz to 1 GHz Worst Conf. (11B/1_B@1) < Limit Pass

1 GHz to 3 GHz 11B/1_B@1 < Limit Pass
11B/1 T@1 < Limit Pass
11G/6_ B@1 < Limit Pass
11G/6_T@1 < Limit Pass
11N20/0_B@1 < Limit Pass
11N20/0_T@1 < Limit Pass
11N20m/8_B@1+2 < Limit Pass
1IN20mM/8_T@1+2 < Limit Pass

3 GHz to 18 GHz Worst Conf. (11B/1_B@1) < Limit Pass

18 GHz to 26.5 GHz Worst Conf. (11B/1_B@1) < Limit Pass
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g@ RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN

Security Level: Public

2 Result Plot

2.1 EUT Placement: Flatwise

2.1.1 Testrange of “30 MHz to 1 GHz”

2.1.1.1 Worst Conf. (11B/1_B@1)

Level [ asfsE 7/ m ]
= o

- o

s o

s o

a o {

= o

ol

>< \\
= o

a1 o

o

q
g

X

g
el

o
i

MEASUREMENT RESULT: "R12041113_fin"

4/11/2012 8:39PM

Frequency Level Transd Limit Margin Det.

MHz  dBuV/m dB dBuVv/m dB cm
30.060000 25.70 -2.8 40.0 14.3 QP 303.0 37.00
33.300000 35.90 -4.7 40.0 41 QP 100.0 0.00
42.420000 33.40 -10.0 40.0 6.6 QP 150.0 356.00
87.780000 30.60 -11.6 40.0 94 QP 148.0 186.00
89.820000 36.30 -11.2 43.5 72 QP 103.0 330.00

124.980000 29.60 -84 43.5 139 QP 225.0 6.00
250.020000 36.90 -6.9 46.0 9.1 QP 100.0 192.00
399.960000 33.50 -2.9 46.0 125 QP 103.0 0.00
750.000000 44.80 2.1 46.0 12 QP 100.0 324.00
875.040000 46.60 3.6 46.0 -0.6 QP 103.0 310.00
Note: the frequency with negative margin is not within restricted band, i.e.

from limit requirement.

2.1.2 Testrange of “1 GHz to 3 GHz”

2121 11B/1 B@1

Height Azimuth Polarization

deg

HORIZONTAL
VERTICAL

VERTICAL

VERTICAL

VERTICAL
HORIZONTAL
HORIZONTAL
HORIZONTAL
HORIZONTAL
HORIZONTAL  (Note)

the frequency is exempted
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Security Level: Public
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MEASUREMENT RESULT: "FCC12040938_fin"

4/10/2012 2:01AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuv/m dB cm deg
2309.920000 48.50 0.1 74.0 25,5 PK 200.0 270.00 HORIZONTAL
2389.920000 50.60 0.5 74.0 234 PK 100.0 90.00 HORIZONTAL
2413.600000 74.00 0.6 74.0 0.0 PK 100.0 270.00 VERTICAL
2483.680000 50.50 0.9 74.0 235 PK 200.0 90.00 HORIZONTAL
2500.000000 51.50 1.0 74.0 225 PK 200.0 180.00 VERTICAL
2799.600000 53.50 3.2 74.0 20.5 PK 200.0 270.00 HORIZONTAL

2122 11B/1_T@1
SO s e
MEASUREMENT RESULT: "FCC12040939_fin"
4/10/2012 2:13AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2309.920000 48.40 0.1 74.0 256 PK 200.0 270.00 VERTICAL

Huawei Proprietary and Confidential
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Security Level: Public

2390.080000 50.00 0.5 74.0 24.0 PK 200.0 270.00 VERTICAL

2463.680000 73.10 0.8 74.0 0.9 PK 200.0 270.00 VERTICAL

2483.520000 50.20 0.9 74.0 23.8 PK 200.0 270.00 HORIZONTAL

2500.000000 50.70 1.0 74.0 23.3 PK 100.0 270.00 VERTICAL

2806.400000 53.30 3.2 74.0 20.7 PK 200.0 180.00 HORIZONTAL
2.1.23 11G/6 B@1

4C)l ) ] Lok —

= o

= o

a1 o

o

{
H
{

X
0o

i
4l

MEASUREMENT RESULT: "FCC12040941_fin"

4/10/2012 2:36AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBuVv/m dB cm deg
2310.080000 48.30 0.1 74.0 25.7 PK 200.0 0.00 HORIZONTAL
2390.240000 50.00 0.5 74.0 24.0 PK 100.0 90.00 VERTICAL
2416.640000 76.80 0.6 74.0 -2.8 PK 100.0 270.00 VERTICAL
2483.520000 50.60 0.9 74.0 234 PK 100.0 90.00 VERTICAL
2500.000000 51.10 1.0 74.0 229 PK 100.0 90.00 HORIZONTAL
2796.800000 53.40 3.2 74.0 20.6 PK 200.0 270.00 VERTICAL
2.1.2.4 11G/6_T@1
o : _L__‘____

= o

= o

a1 o

o

f

{
m

X

e
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Security Level: Public

MEASUREMENT RESULT: "FCC12040940_fin"

4/10/2012 2:25AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg
2310.240000 48.20 0.1 74.0 25.8 PK 100.0 90.00 HORIZONTAL
2389.920000 50.10 0.5 74.0 239 PK 100.0 0.00 HORIZONTAL
2467.680000 67.60 0.9 74.0 6.4 PK 200.0 90.00 VERTICAL
2483.680000 50.30 0.9 74.0 23.7 PK 200.0 90.00 VERTICAL
2500.000000 51.40 1.0 74.0 226 PK 200.0 90.00 HORIZONTAL
2812.400000 54.30 3.2 74.0 19.7 PK 100.0 180.00 VERTICAL
2.1.2.,5 11N20/0_B@1

B r—
MEASUREMENT RESULT: "FCC12040942_fin"
4/10/2012 2:49AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuVv/m dB cm deg

2310.240000 47.50 0.1 74.0 265 PK 100.0 90.00 HORIZONTAL
2390.240000 50.20 0.5 74.0 23.8 PK 200.0 90.00 VERTICAL
2416.800000 76.50 0.6 74.0 -25 PK 100.0 270.00 VERTICAL
2483.360000 50.80 0.9 74.0 23.2 PK 200.0 180.00 HORIZONTAL
2500.000000 51.90 1.0 74.0 221 PK 200.0 90.00 VERTICAL
2812.800000 54.00 3.2 74.0 20.0 PK 200.0 270.00 VERTICAL

2126 11N20/0_T@1
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Security Level: Public

Level [ asfsE /7 m ]
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MEASUREMENT RESULT: "FCC12040943_fin"

4/10/2012 3:01AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuV/m dB dBpV/m dB cm deg
2310.240000 48.30 0.1 74.0 257 PK 100.0 180.00 HORIZONTAL
2389.920000 49.80 0.5 74.0 242 PK 100.0 90.00 VERTICAL
2456.000000 74.30 0.8 74.0 -0.3 PK 100.0 270.00 VERTICAL
2483.520000 50.50 0.9 74.0 235 PK 200.0 0.00 HORIZONTAL
2500.000000 51.40 1.0 74.0 226 PK 100.0 270.00 VERTICAL
2808.800000 54.00 3.2 74.0 20.0 PK 100.0 270.00 VERTICAL
2.1.2.7 11N20m/8_B@1+2
:Z L N | Y O
MEASUREMENT RESULT: "FCC12040946_fin"
4/10/2012 3:38AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBuVv/m dB dBuV/m dB cm deg
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Security Level: Public

2310.240000 48.20 0.1 74.0 25.8 PK 200.0 0.00 HORIZONTAL
2390.240000 50.80 0.5 74.0 23.2 PK 200.0 270.00 VERTICAL
2405.440000 81.40 0.6 74.0 -7.4 PK 200.0 270.00 VERTICAL
2483.520000 50.30 0.9 74.0 23.7 PK 200.0 0.00 HORIZONTAL
2499.840000 51.50 1.0 74.0 225 PK 100.0 270.00 VERTICAL
2810.800000 53.60 3.2 74.0 20.4 PK 200.0 0.00 VERTICAL
2.1.2.8 11IN20m/8_T@1+2
2 o l I

= o

= o

a1 o

o

f

X
0o

e

g

MEASUREMENT RESULT: "FCC12040947_fin"

4/10/2012 3:51AM

Frequency
MHz

2310.080000
2389.920000
2456.160000
2483.520000
2500.000000
2760.400000

Level
dBpv/m

48.70
50.70
77.20
50.60
50.70
54.10

Transd Limit Margin Det.
dB dBpV/m dB

0.1 74.0 253 PK
0.5 74.0 23.3 PK
0.8 74.0 -3.2 PK
0.9 74.0 234 PK
1.0 74.0 23.3 PK
3.0 74.0 19.9 PK

2.1.3 Testrange of “3 GHz to 18 GHz”

2.1.3.1 Worst Conf. (11B/1_B@1)

Height Azimuth Polarization

200.0
100.0
100.0
200.0
200.0
100.0

cm

270.00
90.00
270.00
180.00
0.00
0.00

deg

HORIZONTAL
HORIZONTAL
VERTICAL
HORIZONTAL
VERTICAL
HORIZONTAL
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Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public
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MEASUREMENT RESULT: "FCC12041004_fin"

4/10/2012 5:29AM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuv/m dB cm deg
4824.000000 47.00 9.1 74.0 27.0 PK 100.0 270.00 VERTICAL

17996.000000 59.40 29.5 74.0 146 PK 200.0 180.00 HORIZONTAL
18000.000000 59.60 29.5 74.0 144 PK 100.0 180.00 HORIZONTAL

2.1.4 Testrange of “18 GHz to 26.5 GHz”

2.1.4.1 Worst Conf. (11B/1_B@1)

Level [ asfsE 7/ m ]

= o

- o

s o

s o

- o

= o

= o

a1 o

o

i
{
H
{
{

X
0o

oy
o
1)
»
«
rr
EE|

g
4l

MEASUREMENT RESULT: "FCC12041101_fin"

4/11/2012 2:29PM
Frequency Level Transd Limit Margin Det. Height Azimuth Polarization

MHz  dBuV/m dB dBuV/m dB cm deg

25821.200000 52.50 29.9 74.0 215 PK 200.0 270.00 VERTICAL
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Appendix F: Receiver Spurious
Emissions (Radiated, Only for IC
reguirement)
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1 Result Table

NOTE 1: The whole testing range is from “30 MHz to 8 GHz (3rd harmonics)” is divided into 2 parts, which
are:

- Part 1: Test range of “30 MHz to 1 GHZ”,
- Part 2: Test range of “1 GHz to 8 GHZz".

NOTE 2: For measurements on smart antenna systems (devices with multiple transmit chains), the test is
performed at all chains to get a final result. The result is the directly measured sum of each
chain.

NOTE 3: In this document, may only the test results and plots under the worst case are reported. The “<
Limit*“ in results table denotes “Not found obvious spikes, or see marked spikes on plots or listed
emissions in result tables”.

EUT Test Range EUT Conf. Maximum Verdict

Placement Emissions

Flatwise 30 MHz to 1 GHz 11x_RX < Limit Pass

1 GHzto 8 GHz 11x_RX < Limit Pass
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Security Level: Public

2 Result Plot
2.1 EUT Placement: Flatwise
2.1.1 Testing Range of “30 MHz to 1 GHz”

2111 11x_RX

Level [ as /7 mm 1
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1 o~ - cc 3= = = m - aa s = o R s s B, f = o st r engt K

MEASUREMENT RESULT: "R120419005_fin"

4/19/2012 8:42PM

Frequency Level Transd Limit Margin Det.
MHz  dBuV/m dB dBuV/m dB cm
35.700000 36.20 -6.1 40.0 3.8 QP 100.0

2.1.2 Testing Range of “1 GHz to 8 GHz”

2121 11x_RX

Height Azimuth Polarization
deg

212.00 VERTICAL

Level [ s /7 m ]

s o

7z o

s o

s o
o . s Lot It [ A
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LMMMAMMMWW g g L) 14 Y Y ]
= o
><
= o
2 o
o
= = = == = == =
Fr e g uenocy L =1
= ~ = = mi =0 3 100 oL T
~MOE = R1I =04 100 1 P r e
o~ -cc == <a s s e = Fooe chas s B, f e a st r engt N
o~ oo = = = m T aaes Focc cass B2 f e ua st rengt n

MEASUREMENT RESULT: "R12041001_fin"
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4/10/2012 6:07AM

Frequency Level Transd Limit Margin Det. Height Azimuth Polarization
MHz  dBpV/m dB dBuv/m dB cm deg

1375.000000 36.10 -5.2 53.9
3479.000000 24.70 4.9 53.9
7912.500000 30.70 12.1 53.9

17.8 AV 135.0 230.00 HORIZONTAL
29.2 AV 101.0 49.00 HORIZONTAL
23.2 AV 100.0 21.00 HORIZONTAL

Report No: SYBH(R)002032012EB-8 Huawei Proprietary and Confidential

Page 845 of 854
Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of AP6610DN-AGN-US
Huawel FCC ID: QISAP6610DN-AGN, IC ID: 6369A-AP6610DN Security Level: Public

Appendix G: AC Power Line
Conducted Emissions
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Security Level: Public

1 Result Table

NOTE: In this document, may only the test results and plots under the worst case are reported.
EUT Conf. Maximum Emissions Verdict
11B/1_ M@1 Not found obvious spikes, or see marked spikes on plots or listed | Pass
emissions in result tables.
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2 Result Plot

2.1 11B/1_M@1

Level [ dBTE ]

|50k 300k 500k 1M 2M  3M 5M 7M 10M 30
Frequency [ Hz]

X M ES C12031912 fn
+ M ES C12031912 fn2
—M ES C12031912 pre

NM ECQ ~f12N210192 nr a9

MEASUREMENT RESULT: "C12031912_fin"

3/19/2012 3:49PM
Frequency Level Transd Limit Margin Detector Line PE

MHz dBuv dB dBuVv dB
0.190500 47.70 9.9 64 16.3 QP L3 GND
0.451500 35.60 9.9 57 21.2 QP L3 GND
1.999500 36.80 10.1 56 19.2 QP L3 GND
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Security Level: Public

3.354000 34.30 10.0 56 21.7 QP N GND

7.998000 46.90 10.3 60 13.1 QP L3 GND

12.322500 34.60 10.4 60 25.4 QP N GND
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Appendix H: Photos of Test Setups
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1 Test Setup 2

1.1 Radiated (cabinet/case emissions with impedance matching for antenna-port)

1.1.1 Measurement Setup from 30 MHz to 1 GHz

1.1.2 Measurement Setup from 1 GHz to 3 GHz, 3 GHz to 18 GHz
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1.1.3 Measurement Setup from 18 GHz to 26.5 GHz
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1.2 Radiated (Only for IC Requirement - Receiver Spurious Emissions)

1.2.1 Measurement Setup from 30 MHz to 1 GHz
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2 Test Setup 3

END
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